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Applicant : 
⬇䇋݀ৌ˖

WUJANG TUTAIKE TEXTILES & FINISHING 
ਈ∳Ꮦ⍖⋄ܟ㒎㒛ৢᭈ⧚᳝䰤݀ৌ

Date :  
᮹ᳳ˖

Oct 29, 2020 
2020ᑈ 10᳜ 29᮹

 NO. 1599, SOUTH THIRD RING, SHENGZE 
 TOWN, WUJIANG CITY, JIANGSU PROVINCE 
∳㢣ⳕ㢣ᎲᏖਈ∳ऎⲯ⋑䬛फϝ⦃ 1599ো

 Attn : 
㘨㋏Ҏ˖

ZHANG YANWEN 
ᓴ➩᭛

Sample Description :  
ḋકᦣ䗄ḋક᭄䞣:
Six Pieces Of Sample Said To Be PP+MBE Non-Woven Surgical Gown In White. 
ᅶ᠋䅸ᅮЎ � ӊ 33�0%( ᮴㒎Ꮧ᠟ᴃ㸷, 买㡆Ўⱑ㡆.

Applicant’s Provided Care Instruction/Label : - 
⬇䇋Ҏ᠔ᦤկП∈⋫ᷛㅒ:-

Date Received/Date Test Started : OCT 19-2020 
10-19-2020 

                                         

   

   
Manufacturer’s Name : 
⫳ѻଚৡᄫ

Wujiang Tutaike Textiles & Finishing Co., Ltd 
ਈ∳Ꮦ⍖⋄ܟ㒎㒛ৢᭈ⧚᳝䰤݀ৌ

Document Accordance : 
߸ᅮձ᥂                                  

-

Test Type : 
Ẕ偠㉏߿

Commission Test (Submitted Test) 
ྨᠬẔ偠(䗕ḋẔ偠)

Remark :
໛⊼ : 

The English Version Of This Test Report Is Standard One, The Chinese 
Version Is Only For Reference 
ℸ᡹ਞҹ㣅᭛ЎЏˈЁ᭛ҙկখ㗗

᥹ӊ᮹ᳳ/⌟䆩ᓔྟ᮹ᳳ
Standard : -
ޚᷛ

Order No. :
ᅮऩো

Style No. :
ℒ ো

Buyer’s Name :
фЏ

TTK-C09 White
TTK-C09 White
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1 Water Resistance As Received -Impact Penetration Test Method (AATCC 42-2017): 
䰆ⓣ∈ᗻ˄߱ྟ⢊ᗕḋક˅- :˅䗣⌟䆩ᮍ⊩˄AATCC 42-2017⏫ߏކ

 (Test On Body Fabric) 
(⌟䆩೼໻䑿䴶᭭Ϟ)

(Grams Of Water Absorbed) 
˄਌ᬊⱘ∈䞣ˈܟ˅

Specimen 1 
䆩ḋ 1

0.1 g 
0.1 ܟ

Specimen 2 
䆩ḋ 2

0.1 g 
0.1 ܟ

Specimen 3 
䆩ḋ 3

0.1 g 
0.1 ܟ

Average 
ᑇഛؐ

0.1 g 
0.1 ܟ

 (Test On Seam At Shoulder) 
(⌟䆩೼㙽㝔໘᥹㓱)

(Grams Of Water Absorbed) 
˄਌ᬊⱘ∈䞣ˈܟ˅

Specimen 1 
䆩ḋ 1

0.1 g 
0.1 ܟ

Specimen 2 
䆩ḋ 2

0.1 g 
0.1 ܟ

Specimen 3 
䆩ḋ 3

0.1 g 
0.1 ܟ

Average 
ᑇഛؐ

0.1 g 
0.1 ܟ
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2 Hydrostatic Pressure Test As Received (AATCC 127-2014, Method A, Option 2, Hydrostatic Head Tester, 
Pressure Gradient At 60 mbar/min Water Pressure): 
䴭∈य़䆩偠(߱ྟ⢊ᗕḋક) (AATCC 127-2014, Method A, Option 2, Hydrostatic Head Tester, ∈य़Ϟछ䗳⥛
60mbar/min): 

 (Test On Body Fabric) 
(⌟䆩೼໻䑿䴶᭭Ϟ)

 4215 mm* 
4215↿㉇*

 (Test On Seam At Shoulder) 
(⌟䆩೼㙽㝔໘᥹㓱)

 6210 mm* 
6210↿㉇*

Remark: * = Film Burst Was Found 
* = 䴶᭭⸈㺖
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3      Resistance against penetration of Phi-X174 bacteriophage  
ᡫ㸔⎆ᨎᏺ⮙ॳԧこ䗣ᗻ

Test Method:  ASTM F1671/F1671M-2013 
⌟䆩ᮍ⊩˖ ASTM F1671/F1671M-2013 

Test principle: 
⌟䆩ॳ⧚˖

A specimen is subjected to a nutrient broth containing a virus for a specified time and pressure sequence. 
Visual  detection of penetration is supplemented with an assay procedure that will detect viable viruses which 
penetrate the material even when liquid penetration is not visible. Any evidence of viral penetration for a test 
specimen constitutes failure. 
ᣝ㾘ᅮⱘय़࡯੠ᯊ䯈⿟ᑣˈ䆩ḋ㽕ᡓফᏺ᳝⮙㦠㧹ݏ㙝∸ⱘこ䗣Ǆᔧ≵᳝ߎ⦄ᴤ᭭㹿⎆ԧこ䗣ᚙމϟˈⳂ㾚Ẕ⌟

こ䗣԰Ўথ⦄⮙㦠ϔϾ㸹࣪ܙ偠⿟ᑣˈ⮙㦠こ䗣䆩ḋⱘӏԩ⦄䈵䆄ᔩЎϡヺড়Ǆ

Test equipment: 
⌟䆩䆒໛˖

Hydrostatic tester 
䴭∈य़⌟䆩Ҿ

Incubator  
ᘦ⏽෍ݏㆅ

Electronic balance  
⬉ᄤ໽ᑇ

Autoclave  
य़࡯㪌≑♁㦠䫙

Retaining screen 
ᬃᩥ㔥
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3      Resistance against penetration of Phi-X174 bacteriophage ˄CONT'D˅
ᡫ㸔⎆ᨎᏺ⮙ॳԧこ䗣ᗻ(㓁)

The environmental conditions of the laboratory and test condition: 
ᅲ偠ᅸ⦃๗ᴵӊ੠⌟䆩ᴵӊ˖

Pretreatment: Condition the test specimens at 24.5  air at 56.0% RH for more than 24 h ć
乘໘⧚ᴵӊ˖⏽ᑺ 24.5ćǃⳌᇍ⑓ᑺ 56.0%⦃๗Ё乘໘⧚䍙䖛 24h  
Culture Medium:  top agar and bottom  agar 
෍ݏ෎ৡ⿄˖Ϟሖ⨐㛖ǃϟሖ⨐㛖

Dimensions of the test specimens:75mm×75mm  
䆩ḋሎᇌ˖75mm×75mm 
Culture temperature: 36ćˈCulture time: 6̚18 h  
ḋક෍ݏ⏽ᑺ˖36°Cˈḋક෍ݏᯊ䯈˖6̚18 h 
Use retaining screen 
᳝ᬃᩥ㔥

Test virus˖phi-X174 bacteriophage  
⌟䆩⮙↦˖ీ㦠ԧ phi-X174  
Assay 2.1 x 108 PFU/mL 
䆩偠Ⓢᑺ˖2.1 x 108 PFU/mL 
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3      Resistance against penetration of Phi-X174 bacteriophage ˄CONT'D˅
ᡫ㸔⎆ᨎᏺ⮙ॳԧこ䗣ᗻ(㓁)

Results: 
㒧ᵰ:

Test results 
⌟䆩㒧ᵰ

Sample 
ḋક Step 1 

ℹ偸 1
(0kPa,5min) 

Step 2 
ℹ偸 2

   (13.8kPa, 1min) 

Step 3 
ℹ偸 3

    (0kPa, 54min) 

 Assay titer  
Ⓢᑺ

  (PFU/ml) 

Pass/Fail 
⌟䆩䗮䖛/
⌟䆩༅䋹

Control (+) 
䰇ᗻᇍ✻

Seen 
ৃ㾕こ䗣

Seen 
ৃ㾕こ䗣

  Seen 
ৃ㾕こ䗣

Seen 
ৃ㾕こ䗣

Acceptable 
䆩偠᳝ᬜ

Control (-) 
䰈ᗻᇍ✻

None seen 
ϡৃ㾕こ䗣

None seen 
ϡৃ㾕こ䗣

None seen 
ϡৃ㾕こ䗣

˘1
˘1

Acceptable 
䆩偠᳝ᬜ

Material
䴶᭭

None seen 
ϡৃ㾕こ䗣

None seen 
ϡৃ㾕こ䗣

None seen 
ϡৃ㾕こ䗣

˘1
˘1

   Pass 
⌟䆩䗮䖛

Sleeve 
seam 
㹪㓱

None seen 
ϡৃ㾕こ䗣

None seen 
ϡৃ㾕こ䗣

None seen 
ϡৃ㾕こ䗣

˘1
˘1

   Pass 
⌟䆩䗮䖛
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3      Resistance against penetration of Phi-X174 bacteriophage ˄CONT'D˅
ᡫ㸔⎆ᨎᏺ⮙ॳԧこ䗣ᗻ(㓁)

Requirement 
ᡔᴃ㽕∖

---

Judgement
standard 
߸ᅮᷛޚ

---

Conclusion 
ऩ乍㒧䆎

---

Remark: Test Item is subcontracted to the organization accredited by CNAS with code of L10314 and  
              CMA with code 170000113982. 
໛⊼˖⌟䆩乍ⳂЎᏆ㦋ᕫ䌘䋼䅸ᅮ੠ヺড় ISO/IEC 17025㽕∖ⱘࣙߚ乍Ⳃˈ ᮍࣙߚ CNAS㓪ো L10314 ੠
           CMA㓪ো 170000113982Ǆ

End of Report 

Remark: The testing data and result issued by this report is just for reference only, not be used as the evidence to the society in the territory of the People's Republic of China. 
�
໛⊼˖ᴀ᡹ਞ᠔݋ߎⱘẔ⌟᭄᥂ঞ㒧ᵰҙկখ㗗ˈ೼ЁढҎ⇥݅੠೑๗ݙᇍ⼒Ӯϡ᳝݋䆕ᯢ԰⫼Ǆ�

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. 
Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly 
contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save 
as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in 
connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. 

This report shall not be reproduced except in full, without written approval of the laboratory. 
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